

**Test report no.:** 106454/13

**Customer:** HANWHA L&C  
Hanwha Building 1  
Janggyo-Dong Chung-Gu  
100-797 SEOUL  
KOREA

**Order:** Testing of the heating of laminated profile surfaces upon exposure to an artificial radiation source according to the test procedure draft "Testing of the heating of coloured profile surfaces upon exposure to an artificial radiation source" of 16 September 2008.

**Email from:** 2013-06-10

**Ref:** Mr Park

**Sample receipt:** 2013-06-13

**Test period:** 2013-08-09 to 2013-08-13

This test report consists of 3 pages.

Würzburg, 2013-08-22

Sc/stc

*Sc*  
i. V.

Dr.-Ing. Marcus Heindl



i. A.

Dipl.-Ing. Christoph Schrader

The original language of the report is German. In case of doubt, the German version is obligatory.

Die ungekürzte oder auszugsweise Wiedergabe, Vervielfältigung und Übersetzung dieses Berichtes zu Werbezwecken bedarf der schriftlichen Genehmigung der SKZ - TeConA GmbH. Die Ergebnisse beziehen sich auf die geprüften Produkte. Die Akkreditierungen gelten nur für die in den Urkunden aufgeführten Normen und Verfahren, die im Internet unter [www.skz.de](http://www.skz.de) eingesehen werden können.

**1. Order**

The Company HANWHA L&C, Hanwha Building 1, Janggyo-Dong Chung-Gu, 100-797 SEOUL, KOREA, instructed the SKZ - TeConA GmbH on 10 June 2013 to test the heating of laminated profile surfaces upon exposure to an artificial radiation source according to the test procedure draft "Testing of the heating of coloured profile surfaces upon exposure to an artificial radiation source" of 16 September 2008.

**2. Test material**

On 13 June 2013 SKZ - TeConA GmbH received following samples for testing:

5 DIN A4 sections of one foil

Designation of the foils according to manufacturers data or suppliers data:

Sample no.	Designation of foil	Colour
1	HM 1 GO	Golden Oak

**3. Test procedure**

The tests described in the following have been performed in accordance with the test procedure draft "Testing of the heating of coloured profile surfaces upon exposure to an artificial radiation source" of 16 September 2008.

The test procedures was carried out according to standard climate 23/50, class 2 according to DIN EN ISO 291:2008-08.

Usually we carry out tests according to standards for which we have an accreditation. The list of all standards for which we are accredited is shown on the homepage at [www.skz.de](http://www.skz.de).

The test was predominantly effected as double determination on black base body and as double determination on white base body.

Non-black pigmented PVC-U plates with  $L^* > 92$  have been used as white base bodies and homogeneous black PVC-U plates with a carbon black content of 0.5 % +/- 0.1 % have been used as black base bodies.

The foils have been applied by means of a double-faced adhesive tape "HDK7408" of company Hohner-Industrietechnik without causing bubbles.

The radiation was implemented by means of a dim IR radiator Siccatherm "Sicca FR 250W SG".

The foil indicated under 2. has been tested.

#### 4. Test results

##### Determination on black base body

HM 1 GO						
1	Sample 1		°C	Sample 2		°C
	T <sub>black reference sample (prior to measuring)</sub>		74.1	T <sub>black reference sample (prior to measuring)</sub>		74.2
	T <sub>black reference sample (after measuring)</sub>		73.3	T <sub>black reference sample (after measuring)</sub>		74.6
	T <sub>white reference sample</sub>		52.1	T <sub>white reference sample</sub>		51.9
	T <sub>room</sub>		23.4	T <sub>room</sub>		23.5
	Δ T		9.7	Δ T		10.1
	T <sub>sample</sub>		<b>64.0</b>	T <sub>sample</sub>		<b>64.3</b>

##### Determination on white base body

HM 1 GO						
1	Sample 1		°C	Sample 2		°C
	T <sub>black reference sample (prior to measuring)</sub>		74.0	T <sub>black reference sample (prior to measuring)</sub>		73.5
	T <sub>black reference sample (after measuring)</sub>		74.1	T <sub>black reference sample (after measuring)</sub>		74.2
	T <sub>white reference sample</sub>		51.1	T <sub>white reference sample</sub>		51.9
	T <sub>room</sub>		23.5	T <sub>room</sub>		23.5
	Δ T		12.4	Δ T		12.6
	T <sub>sample</sub>		<b>61.7</b>	T <sub>sample</sub>		<b>61.3</b>

Sample	T <sub>sample</sub> on black	T <sub>sample</sub> on white
HM 1 GO	64 °C	62 °C